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. 1 >.y >x 9 > I;' . 3 5 .y *& ......... A .  $%#9 i 3  ,,>\ 
WITH OUT FUEL TANK, ENGINE STAND, 

CLUTCH 

D. A'/(j-.l;f ................................. WITH GOVERNOR 



1. 3 7 > 3 + - x ,  $ 1 )  i9, 777"""  CRANKCASE, CYLINDER and MUFFLER 



1. 3 5 >3+-x, -i 'I 5 9 ,  7 ' 7 7 . . - - - - C R A N K C A S E ,  CYLINDER and MUFFLER 

Ref. 
Par ts  Number No. 

%3 % 4 

* 1 

EC04-072 * 1 

EC03-070/1 

2 

2 

EC03-103/2H 

4 

EC03-091 3 

EC04-105J 

EC03-110/2A-A 9 

EC03-5121-A 9 

EC03-109A 8 

060-01598-80  7 

044-01599-71 6 

044-01299-91 5 

EC03-071 

10 

EC03-0320  12 

EC03-0320/1A 12 

EC03-115 11 

EC03-104B 

010-50699-40 28 

004-31040-40  26 

014-00599-60 26 

004-35040-80  25 

003-20060-00  23 

002-18060-00 22 

011-90699-70  21 

01 1-90599-50 20 

011-90699-90  19 

011-90599-40  18 

EC03-0301A 17 

065-01499-50 16 

KM61-088C 15 

EC03-411 14 

EC03-114B 13 

1 
Par ts  Name 

- 3 -  

Inc1.4-7,16 

EC03-llla Tc12227 

KN21-116a Tc15257 

KN23-179 # 6202~3 

K1814271 NGKB7HS I 

EC03-9302 M5X  30 

EC03-152  M6X18 

EC03-9301 M5X  18 

EC03-150 M6X12 

M6 

M6 

=--"- EC03-9303 M5X6 = K1606160 M6 

I 

1 

EC03-2.04-3 



1-1.3 5 > 5 ' 9 - X ,  5 'I >9', fj/ft, 7 7  5 (EC04-3D)..-.....CRANKCASE, CYLINDER,  GOVERNOR and MUFFLER (FOR EC04-3D) 

- 4 -  



1-1.3 7 >?*-Xl  9 'I >9', f i J f f ,  77 7(EC04-3D).........CRANKCASE, CYLINDER,GOVERNOR and MUFFLER  (FOR EC04-3D) 

D 

- 5 -  

8 & * 0  

~ 

K1606160 M6 

M6 

M6 

K1814271 NGK7HS 

~~ 

M4 

EC03-llla TC12227 

KN23-179 #6202~3 

"-I-- EC04-135 

EC03-2.04-3 



1-1.3 7 > 3 5 ” X ,  9 ‘I >9‘, A+/(?, 7 7 7  (ECO4-3D)...-..-..CRANKCASE, CYLINDER,  GOVERNOR and MUFFLER (FOR EC04-3D) 

- 6 -  



1-1.3 7 >33"X,  9 'I > 9+1 f i r f t ,  7 7  7 (EC04-3D)....-....CRANKCASE, CYLINDER, GOVERNOR and MUFFLER  (FOR EC04-3D) 

I I 

43 I EC04-123/1A I ENGINE  MOUNTING 
.x 2 Y 7 h > t , > 7  

44 001-66061-20 B O L T  
,x I G  t 

44 001-66062-00 B O L T  
.x IC t 

45  003-20060-00 S P R I N G  WASHEh 
Z 7 ~ J i 7  7 

46 EC04-0353A  LEAD  ASSY. 
81 - I- P.7+27'1 

I I / C . ,  z- 2 7 I I I I I I  
47 EC03-115  PACKING 

* 48 EC04-0301 
* -7 7 LI - 9 7 7 I F P . r k i 7 ' l  
CARBURETOR BRACKET ASSY. 

,i - 7 c - t. P . r t 2 7 l l  

49 EC04-032B LEVER PLATE ASSY. 

50 011-90599-60 B O L T  (socket head) 

51  003-20050-00 S P R I N G  WASHEk 

I IC t '/I./ E -, Y 

7.7'1 9 7  7 

52 EC04-507A  LEVER 
l, .i - 

I I A L  I I I I I I  

53' 002-17080-00 A U T  
54 003-20080-00 S P R I N G  WASHE'k 

X 7  11 i 7 7 

55  TGO7-326 

56 KM61-315A 

WASHER 

LOCK &AsHE'K 

63 I 010-50693-40 I S T U D  L L L L L L  

M6X20 

Incl.59 

==I= EC03-144 M5 X 22 

K1605140 M5 
I 

EC03-9301 M5X 18 

M6 X 30 

M6 

K1606160 M6 

1 

- 7 -  
EC03-2.04-3 



2. 3 7 >9 .i t 7 I - ,  koX I- >, 3 7 *Y ?-*.. . .CRANKSHAFT, PISTON and CLUTCH 

i" 
- 8 -  





3.  1) 14 j L Z  9-5' - - - - - . R E C O I L  STARTER ( F O R  EC03) 

- 10- 



0 

D 

e 

B 

* 1 EC03-0501-A R E C O I L S T A R T E R   A S S Y .  1 

* 1 EC03-097F-A  RECOILSTARTER  ASSY.  1 

1 

I1 3 4 IC 7 9 - 9 P . A > 7 l l  

$1 3 4 I L  7. 9 - 9 T. ,C>l ' l  

2 A54103200100 R E E L   P L A T E  
3 )  - I L  7 b -  t 

2 A54102500100 R E E L   P L A T E  1 

3 A60003200000 S P I R A L   S P R I N G  1 

3 A60002200000 S P I R A L   S P R I N G  1 

4 A55003210001 1 

4 A55002500001 6;TCHE'k 1 

5 A56003200090 F R I C T I b N   P L A T E  1 

5 A30302500010 FRICTION  COMPL.  1 

7 r r 4 5 , ~  7 . 7 l J > 7  

7 , < 4  f 'L % 7 ' I  > 7 

;AiTcHE+ 

7 1 1 9 L  9 7 . - b  

7 11 7 L 3 i z > l l l - t  

6 A60102600000 F R I C T I O N   S P R I N G  1 

6 A60102100000 F R I C T I O N   S P R I N G  1 

7 ' J  7 L 3 i X 7 1 1  i 7  

7 '1 7 L 3 j .  x 7 1 1  i 7  

7 A60503210000 h E T U R N   S P R I N G  1 

7 A60502500000 h E T U R N   S P R I N G  1 

8 141051251002 S E T   S C R E W  1 

8 A60702500010 SET S C R E G  1 

9 - j r  2 . 7 I l i 7  

9 - i X I ' I Z 7  

h'i. E 7. 7 ' I  

e., E 7. 7 ' I  

9 A57120950000 $ T i R ? E R   R O P E  

9 A57110900000 $ T i R T E R   R O P E  

9 0 - 7  
1 

1 

10 A30501100001 6 T i R T E k   k N O B   C O M P L .  1 

11 276057521001 C A P  N U T  1 

1 

13 011-90599-50 B O L T  (socket  head) 3 

13 011-90599-90 B O L T  (socket  head) 3 

14 073-73099-71 L A B E L  1 

15  073-96698-80 t A 6 E c  1 

15 073-96699-20 LASEE 1 

Y 0 - 7  

7 ~ 1 9 7 1 1 - E  

4 r s 7  + 0 t 

12  EC03-116/1D  AIR S T O P   R U B B E R  
I 4 % t . , 7  7 .c - 

.% I L  t ' / t . : , b  " / F  

;f: 1L t '/?..,I. " . > F  

f î IL 

5 -. ., 
15  073-96698-60 L A B E L  1 

16 EC04-066A 1 
% t ., 7 rl: 

STOP B U + T O ~  ASSY.  
T.Ai-7') 

- 11- 

% z E t *  
Description fl\%fEi% 

Inc1.2-  10 
2--10e*b 

Incl.2-11 

+"---+ 

M5X18 

P305-150 

EC03-9107 

EC03-9102 

EC03-9108 For C.D.1 

EC03-2,04-3 



3-1. ' I  =I 11/X 9-9 (EC04) * - * * * * R E C O I L  STARTER (FOR EC04) 

T" aD 

/- 
m 

/ 

-12- 



z? 
Description 

2-10e2-b 
1ncl.Z- 10 

EC03-9301 
M5X18 

M5X18 

P305-150 

EC03-142 

EC04-9107 

EC04-9102 

EC04-9108 For C.D.1 

M4X8 

- 13- 
EC03-2,04-3 



\ 
\ 
\ 

\ 

I 
0 

- 14- 



@I i& Q ' t y  

EC03 I EC04 
Ref. 3 U% % 3 3 !% B #h 
No. Parts Number Par ts  Name 

I I  I 

7 1 " l l L  9 i 

1 EC03-301D FUEL  TAN^ 
1 EC04-6131 F U E L   T A N K  

71";rIL 9 Y P 

1 EC04-301/1D F U E L   T A N K  
7 2 " 1 I L  9 i 7 

I I 7 4 IL 3 " i s z  I 
I 21 073-64097-80 I L A B E L  (cautibn) I 

7 2 - X l L  9 )I 7 7 7 'I ,? b 
3 EC03-303D F U E L   T A N K   B R A C K E T  

4 EC03-304/1B TANK  BAND 
9 ;I P ' < ; I  Y 

4 EC04-304A  TANK  BAND 

5 004-31051-20 S C R E W  (pan head) 
7. 7 'I 2 ? < >  -, I" 

6 EC03-6101 F U E L  PIPE 
7 > " 1 , L  ,i 4 I '  

6 EC04-6102 F U E L  PIPE 

7 EC03-6103 

71-zZll. ,* .I I 

I O t b >  ,< 4 I 
P R O T E C T ~ O ~  PIPE 

8 056-11399-82 H O S E   C L A M P  
$ - i t  

9 EC02-644  PACKING 

+ ~ - x  9 7 2 - 7  

9 EC02-614  PACKING 

* 10  EC02-083 

* 10  KN24-075D F U E L   T A N K   C A P  A S S Y .  

73"llL 9 i 4.r . l l  Y r + i l l l  
FUEL  TAN^ CAP ASSY. 
71"JJL 9 > 7 4y.,7' Y14z)I7'1 

- 15- 

- 
3E 3c 
" 

" 

" 

1 1  

1 1  

1 1  

1 1  

" 

" 

" 

" 

" 

2 2  

3 3  

1 

" 

" 

" 

" 
1 

1 1  

2 2  

1 1  

2 2  

1 1  

1 1  

" 

" 

" 

" 

" 

" 

" 

" 

" 

" 

" 

" 

" 

" 

" 

" 

" 

" 

" 

" 

" 

" 

" 

" 

" 

" 

" 

1 

T 
1 

----" EC02-907 

M 5 X  12 I 

1- 9 B 3 1  
Incl.9 
9 B " t i  
Incl.9 

I 
I 
I 

ECOJ-2,04-3 



5. % t7 Yb-9, V 4  I/ >V-  .-.... CARBURETOR and SILENCER 

- 16- 





.5. 4 r 7-b-9, 9 4  b >9- ...-.. CARBURETOR and SILENCER 

"1s- 



0 

0 

I, 

Ref. 1 31 B f 4 
No. Parts Number 

I I I I I 1 -  *- 81 )I 7 
23  128-62354-08 0 RING 1 1 1 1  

7 'I '7 7 
24 VM13/211 CLIP 1 1 1 1  

24 128-62368-08 O U T L E T  CLIP 1 1 1 1  
7 0  I. L. ,Y t I ' J ' l 7  

30 VM19SC1/15B A I R   S C R E W  
= T x P V =  

1 1 1  
I I r P l O l l l  I I I I  

30  MD16/15A AIR S C R E W  1 

30 VM19SC1/15B A I R   S C R E W  1 

1 1 1 1  

32  VM13/121 6 I i f E 6  1 1 1 1  

33  107-62357-08 S P R I N G   W A S H E ' k  6R6SS S C R E 6  2 2 2 2 

L 7 1 8 ' )  

31 128-62355-08 N E T  
3. 'J I. 

x 7  ' I  z 7 7 x X I 1 1  

331  130-62372-08 I S P R I N G   W A S H E ' k  6R6S; S C R E W  I 2 I 2 I 2 I 2 
X I ' I > 7  7 x I 'I 

~- 

341  VM15/348 I G A S K E T  
f f x z 7  b 

1 1 1 1 1 1 l l  

35  VM13/210 F I L T E R  
7 4  J L P  

1 1 1 1  

37 I 130-62372-08 I S P R I N G  WASHER C R O S S   S C R E W  I 2 I 2 I 2 I 2 

*38  EC03-0338A  SILENCER  ASSY 
tf 4 L. z 4 t  - T&>71J 

1 1 1 1  
1 I f ^ ; &  I I I I  

39 I 073-63699-80 I L A B E L  11111111 ~~ 

39 073-73099-50 LAgE: 1 1 1 1  

40 004-36041-00 ZEREL?  4 4 4 4  
I 7 11 T+zi7ll 

40  004-31041-00 SCREL?  A S S Y .  4 4 4 4  

M %? 
Description 

VM13/68A 

VM13/69A 

B2  =0630 

B34/83 

389/067 

M12F/46A 

VM15/30 

VM13/98A 

CW2=0416 

CW2=0414 

( # 3 5 )  

CW2=0414 
39 ?? 2-0 
Inc1.39 

EC03-9109 

EC03-903 

M4X 10 

M4X 10 

- 19- 
EC03 2,04-3 



5-1. =F P 7.b-9, VI' I/ iV-(EC04-3D)...--.CARBURETOR and S lLENCER (FOR EC04-3D ) . 

-20- 



5-1.+ -tt 7.b-9,  V f  L > V - ( E C 0 4 - 3 D ) - . C A R B U R E T O R  and SILENCER (FOR EC04-3D) 

93260130056 

-21 - 

2"30,36"42,44i?%Ki 
Inc1.2-30.36-42.44 

7 (S.I.0 @side hole 1.3 r#~) 

M 4 X  12 I 

22"24e+??'t. 
Inc1.22-24 

----" 

EC03-2,04-: 

1 



5-1. T p 7 'b-9 ,  Vq' L/ i t t - (EC04-3D)-- . . . .CARBURETOR and SILENCER (FOR EC04-3D) 

-22- 



5-1 .4  P Y b - 9 ,  94 I, >9-(ECO4-3D)..-...CARBUR€TOR and SILENCER  (FOR EC04-3D) 

t 

t 
-23- 

EC03-2.04-3 



6. ?yq.. ...... MAGNETO 

m 
\ 

-24-  



D 

@I O'ty 
Ref .  35 0% 3+ 4 3 nu % A 
No. Parts N u m b e r  Par t s  N a m e  

!a 
EC03 

2A I 2 C  I2E I 
I ,-L/, I * 1 EC03-0701 MAGNETO  ASSY. 1 1 1  

* 1  EC03-093C G A E N ~ T O  ASSY.  1 1 1  
b 41tz i l ' l  

I I - I = , " + , - , , .  

4  4M13587 &ONDENSE; 1 1 1  

4 11 38004001 0 ~ O N D E N S E G  
5 5M41124 EOVER 1 1 1  

5 11390000000 ;OVER 
i 7 XI 7 C ;  .7'1 

61 014-00499-80 1 S C R E W  A S S Y .  2 2 2  

t It 
-25- 

EC04 I +I% z 
D e s c r l p t i o n  

.-5??(%;t. 
ncl.1- 5 
. , 2 5 2 - c l  
nc l . l . 2  For  C.D.I. 
L--593" 
ncl.1- 5 
L.ZB2-0 
nc1.1,2 F o r  C.D.I. 

?or C.D.I. 

?or C.D.I. 

For C.D.I. 

For C.D.I. 

For C.D.I. 

For C.D.I. 

For C.D.I. 

EC03-117 M4X8 

M4X 8 

EC03-2,04-3 



7. rflj=g$m-. . . -. . . . . . . ACCESSORIES 

- 26- 



7 * Ff+je$u=u.. . . . . . . . . . . ACCESSORIES 

Ref. S S S 4 
No. Parts Number 

S on 8 
Par ts  Name 

0 

,7 - J L .  x * , I  * 1 EC03-0912 ~ c ~ E $ s O R +  TOOLS KIT 

* 1 EC03-019/1B i C & E $ S & R +  TOOLS KIT 
-7 - )L, z 4 . 1 -  

4  071-70499-90 WRENCH (socket  head)  

5 071-70599-90 WRENCH (socket head) 
-f '/+.;. i. -il P 

@i Q'ty 

EC03 I EC04 

3E 3D 

1 1  

1 1  

1 1  

1 1  

2 " 5 ? ? $ ? b j  

Inc1.2-5 

27 
EC03-2,04-3 
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